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TEST REPORT

CLI ENT : QEP AUSTRALIA PTY LTD TEST NUMBER : 7-578078-JV
2 DUNLOPI LLO DRI VE | SSUE DATE  : 15/04/2011
DANDENONG VI C 3175 PRI NT DATE : 19/04/2011

SAMPLE DESCRIPTION Cdients Ref: "Basic Tile"
Milti-level |oop pile carpet tile
Col our: Bl ue
Approx pile height: 2mm

Mat eri al Specification:
Nomi nal conposi tion: 100% Pol ypr opyl ene
Nomi nal backing: PVC with fibreglass

ASI SO 9239. 1- 2003 Reaction to Fire Tests for Floorings
Part 1 Det erm nati on of the Burning Behavi our
usi ng a Radi ant Heat Source
Date of sanple arrival: 09/ 03/ 2011
Date tested: 13/ 04/ 2011
Resul t s: CHF (Critical Heat Flux / Critical Radiant Fl ux)
1 2 3 Mean
Lengt h i) 1.2 142 1.3 kW n2
W dt h fi 4 - - - kW n2
Snmoke Val ue
Lengt h 225 205 200 210 % mn
W dt h 192 - - - % m n

Observations: Melting, blistering, penetration of flame through to substrate

Not e: Sanpl e was conditioned in accordance with BSEN 13238-2001 at a
tenperature of 23+/-2degC and Rel ative Humidity of 50+/-5%for a m ni mum of
48 hours prior to testing

Each speci men was adhered to a substrate of 6mmthick fibre reinforced
cenent board using Anchor Weld CA3 Prem um Adhesive and cl anped prior to
testing

The test results relate to the behavi our of the test specinens of a product
under the particular conditions of the test, they are not intended to be the
sole criterion for assessing the potential fire hazard of the product in use
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